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RADIO -- TEST REPORT

N ber 09, 2012
Test Report No. : LCS121030113QE S Dete of e
Type / Model.........cccoeeunennnee. : HS-BT104
EUT..ooiiieeeeeeeeee, : Bluetooth Headset
Applicant..........c..ccooevvene. : KOBIAN CANADA INC.
AdAress.....cocvvvveeeeiiiiieiiieenn, : 560 Denison Street, Unit 5,Markham, Ontario, L3R 2MS8,
Canada
Telephone........cccccecvveveiennnennne. 2/
FaX. oo 2/
Manufacturer.............c.......... : KOBIAN CANADA INC.
Address......cooeeeeeeneiiieiiieeee : 560 Denison Street, Unit 5,Markham, Ontario, L3R 2M8,
Canada
Telephone.......cccccovveeiveeennnenn. o/
FaX.ooooooieiiiiieieieee e, 2/
Factory......ccccvveevinicciiene, : KOBIAN CANADA INC.
560 Denison Street, Unit 5,Markham, Ontario, L3R 2MS,
Address......coooviiiieieiiieeee, :
Canada
Telephone..........cccecveeveeenennne. 2/
FaX. .o /
Test Result: Positive

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the test
laboratory.
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1. GENERAL INFORMATION

1.1 Description of Device (EUT)

EUT . Bluetooth Headset

Model Number - HS-BT104

Power Supply : DC 3.7V by Built-in Li-ion Battery

Frequency Range : 2402.00-2480.00MHz (Channel Frequency=2402+1(K-1),
K=1,2,3...... 79)

Modulation - GFSK(1Mbps)

Technology 7 /4-DQPSK(2Mbps)
8-DPSK(3Mbps)

Module Channel 279

Channel Spacing : IMHz

Bluetooth Version : V2.1+EDR

Antenna Gain : 2.0dBi

1.2 Host System Configuration List and Details

Manufacturer Description Model Serial Number | Certificate
Lenovo Notebook B470 -- DoC
1.3 External I/O Cable
Cable Description Length (M) From/Port To
USB Charging 0.8m Charging Port PC/Adapter
Cable ' e P

1.4 Description of Test Facility

Site Description
EMC Lab.

. Accredited by CNAS, June 04, 2010
The Certificate Registration Number. is L4595.
Accredited by FCC, July 14, 2011
The Certificate Registration Number. is 899208.
Accredited by Industry Canada, May. 02, 2011

The Certificate Registration Number. is 9642 A-1
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1.5 Statement of The Measurement Uncertainty

The data and results referenced in this document are true and accurate. The reader is
cautioned that there may be errors within the calibration limits of the equipment and
facilities. The measurement uncertainty was calculated for all measurements listed in this
test report acc. To CISPR 16 — 4 “Specification for radio disturbance and immunity
measuring apparatus and methods — Part 4: Uncertainty in EMC Measurements” and is
documented in the LCS quality system acc. To DIN EN ISO/IEC 17025. Furthermore,
component and process variability of devices similar to that tested may result in
additional deviation. The manufacturer has the sole responsibility of continued
compliance of the device.

1.6 Measurement Uncertainty

Test [tem Frequency Range Uncertainty Note
30MHz~200MHz +2.96dB (1)
Radiation Uncertainty |:| 200MHz~1000MHz +3.10dB (1)
1GHZz~26.5GHz +3.80dB (1)
Conduction Uncertainty |: 150kHz~30MHz +1.63dB (1)
Power disturbance : 30MHz~300MHz +1.60dB (1)

(1). This uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.

1.7 Description Of Test Modes

Bluetooth operates in the unlicensed ISM Band at 2.4GHz. With the introduction of the
enhanced data rate (EDR) feature, the data rates can be up to 3 Mb/s. An increase in the
peak data rate beyond the basic rate of 1 Mb/s is achieved by modulating the RF carrier
using GFSK techniques, resulting in an increase of two to three times the number of bits
per symbol. The 2 Mb/s EDR packets use a 77 /4-DQPSK modulation and the 3 Mb/s EDR
packets use 8DPSK modulation. All 3axis have been tested. The following operating
modes were applied for the related test items.

All test modes were tested, only the result of the worst case was recorded in the report.

Mode of Operations Frequency Range Data Rate
(MHz) (Mbps)
2402 1
GFSK 2441 1
2480 1
2402 2
n /4 DQPSK 2441 2
2480 2
2402 3
8-DPSK 2441 3
2480 3
For Conducted Emission
Test Mode ‘ Normal Operating Mode
For Radiated Emission
Test Mode ‘ TX Mode

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4, RSS-210,
FCC CFR PART 15C 15.207, 15.209, 15.247 and DA 00-705.

2.1 EUT Configuration

The EUT configuration for testing is installed on RF field strength measurement to meet
the Commissions requirement and operating in a manner that intends to maximize its
emission characteristics in a continuous normal application.

2.2 EUT Exercise

The EUT was operated in the engineering mode to fix the TX frequency that was for the
purpose of the measurements.

According to its specifications, the EUT must comply with the requirements of the
Section 15.207, 15.209, 15.247 under the FCC Rules Part 15 Subpart C and RSS-210.

2.3 General Test Procedures

2.3.1 Conducted Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to the
requirements in Section 13.1.4.1 of ANSI C63.4 Conducted emissions from the EUT
measured in the frequency range between 0.15 MHz and 30MHz using Quasi-peak and
average detector modes.

2.3.2 Radiated Emissions

The EUT is placed on a turn table, which is 0.8 m above ground plane. The turntable shall
rotate 360 degrees to determine the position of maximum emission level. EUT is set 3m
away from the receiving antenna, which varied from 1m to 4m to find out the highest
emission. And also, each emission was to be maximized by changing the polarization of
receiving antenna both horizontal and vertical. In order to find out the maximum
emissions, exploratory radiated emission measurements were made according to the
requirements in Section 13.1.4.1 of ANSI C63.4

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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IC:8012A-HSBT104 FCC ID: YH5HSBT104
SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. Report No.:LCS121030113QE

3. SYSTEM TEST CONFIGURATION

3.1 Justification

N/A.

3.2 EUT Exercise Software

N/A.

3.3 Special Accessories

N/A.

3.4 Block Diagram/Schematics

Please refer to the report.

3.5 Equipment Modifications
Shenzhen LCS Compliance Testing Laboratory Ltd. has not done any modification on the
EUT.

3.6 Test Setup
Please refer to the test setup photo.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. Report No.:LCS121030113QE

4. ANTENNA PORT MEASUREMENT

4.1 Peak Power

4.1.1 Test Equipment

Item| Equipment | Manufacturer | Model No. Serial No. Last Cal. Next Cal.
Power Sensor Agilent E9327A US40441788 | 2012-06-18 | 2013-06-17
Power Meter Agilent E4416A QB41292714 | 2012-06-18 | 2013-06-17

DC Filter MPE 23872C N/A 2012-06-18 | 2013-06-17

4.1.2 Block Diagram of Test Setup
Power meter

o O

/

DC Filter

EUT

4.1.3 Limit

According to  § 15.247(a)(1) or A8.4 (2), For frequency hopping systems operating in the
band 2400-2483.5 MHz employing at least 75 hopping channels, the maximum peak
conducted output power shall not exceed 1 W.

4.1.4 Test Procedure
The transmitter output is connected to the Power Meter.

4.1.5 Test Results

Frequenc Output Power | Output Power Limit

Channel (1\(/1le) y tl() dBm) I()mW) (mW) Result
2402 -1.46 0.71 1000 Pass
GFSK 2441 -2.33 0.58 1000 Pass
2480 -3.18 0.48 1000 Pass
4 >4 0571000 | pes
-2. . ass
DQPSK 2480 -3.30 0.47 1000 Pass
2402 -1.85 0.65 1000 Pass
8-DPSK 2441 -2.58 0.55 1000 Pass
2480 -3.61 0.44 1000 Pass

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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4.2 Frequency Separation

4.2.1 Limit

4.2.2 Test Equipment

According to §15.247(c) or A8.1(a), in any 100 kHz bandwidth outside the frequency
bands in which the spread spectrum intentional radiator in operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20dB below that in the
100kHz bandwidth within the band that contains the highest level of the desired power, In
addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a),
must also comply with the radiated emission limits specified in15.209(a).

Item | Equipment |[Manufacturer| Model No. | Serial No. | Last Cal. | Next Cal.
Spectrum
1 Agilent E4407B (MY41440292(2012-06-18| 2013-06-17
Analyzer
2 RF Cable Hubersuhne |Sucoflex104| FP2RX2 [2012-06-18| 2013-06-17
3 DC Filter MPE 23872C N/A 2012-06-18| 2013-06-17

4.2.3 Block Diagram of Test Setup

EUT

1

Snectrum Analvzer

/

DC Filter

4.2.4 Test Procedure

| S|

Place the EUT on the table and set it in transmitting mode.

Remove the antenna from the EUT and then connect a low loss RF cable from the

antenna port to the Spectrum Analyzer.
Set center frequency of Spectrum Analyzer = middle of hopping channel.

Set the Spectrum Analyzer as RBW = 100kHz, VBW = 100kHz, Span = wide enough

to capture the peaks of two adjacent channels, Sweep = auto.
Max hold, mark 2 peaks of hopping channel and record the 2 peaks frequency.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. Report No.:LCS121030113QE

4.2.5 Test Results

The Measurement Result With 1Mbps For GFSK Modulation
Channel | 5048 Bandwidth el Limit
(KH2) Separation (MH2) Result
(MH2)
>=25 KHz or
Low 929.08 2/3 20 dB BW Pass
. >=25 KHz or
Middle 946.13 1.000 2/3 20 dB BW Pass
. >=25 KHz or
High 944.78 2/3 20 dB BW Pass
The Measurement Result With The Worst Case of 3Mbps For 8-DPSK Modulation
Channel | 5548 Bandwidth b Limit
(MH2) Separation (MH2) Result
(MH2)
>=25 KHz or
Low 1.272 2/3 20 dB BW Pass
. >=25 KHz or
Middle 1.275 1.000 2/3 20 dB BW Pass
: >=25 KHz or
High 1.271 2/3 20 dB BW Pass

The test data refer to the following page.
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Test Plot Of Frequency Separation (1Mbps)

i Agilent R T wilaear
Mkr2 2.40300 GHz
Ref 0 dB Atten 10 dB 5.818 dB
€ m en m Select Marker
Peak
1 ) 1 2 3 4
Log
10
dB/ Mormal
i~
Delta
Delta Pair
Tracking Ref)
Ref Delta
Start 2.4 GHz Stop 2.405 GHz _
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts) Span Pair
Maner Trace Type X Pis Amplitude Span m
1 1 Freq 240200 GHz -6.737 dBm
2 1 Freq 240300 GHz -6.21% dBm
Off
More
1of2

Test Plot Of Frequency Separation (3Mbps)

- Agilent E T Marker
Mkr1 2.40200 GHz
Ref0 dB Atten 10 dB 6.655 dB
PE m en m Select Marker
eak
e LN 12 3 4
Log
10
dB/ MNarmal
- Delta
Delta Pair
[Tracking Ref)
Ref Delta
Start 2.4 GHz Stop 2.405 GHz _
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts) Span Pair
M arcer Trace Type XA Amplitude Spa” m
1 (1 Fregq 240200 GHz -6.655 dBm
2 o)) Freg 240200 GHz 6612 dBm
Ciff
More
1 of2
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Measurement of 20dB Bandwidth

Test frequency: 2402MHz(1Mbps)

= Agllent R_T | MeasSetup
Ch Freg 2.402 GHz Trig  Free Auwg Mumber
Occupied Bandwidth i
Off
Awg Modes
Exp Repeat
RefD dBm Atten 10 dB
#Peak o
Lo " T Mlax Hold
0 52 R e on off
dB/ 7 Y
e TR || Oce BW % P
99.00 %
DBYW Spa
Center 2.402 GHz Span 3 MHz | 3.00000000 tdHz
#Res BW 30 kHz #VBW 30 kHz Sweep 35 ms (401
Occupied Bandwidth Qec B % Pwr 9900 % P
865.0691 kHz xd8 2000 dB
Transmit Freq Error -16.138 kHz Optimize
x dF Bandwidth 528 076 kHz Ref Level

Test frequency: 2441MHz(1Mbps)

e Al R_T I Trace/View
Ch Freq 2,441 GHz Trig  Free Traee

Deccupied Bandwidth 1 2 a3
Clear YWWrite

Ref0 dBm Atten 10 dB

#Peak =

L Mlax Hold

°d o 6 <

10 7

dB/

o e Min Hold
Center 2.441 GHz Span 3 MHz e
#Res BW 30 kHz #VBW 30 kHz Sweep 5 ms (401

Occupied Bandwidth Oce BYW % Pur 99.00 % Elank
866.3014 kHz <08 005

Trangmit Freg Errar -12.078 kHz More

% dB Bandwidth 946,133 kHz 10f2
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Test frequency: 2480MHz(1Mbps)

o gl R_T | Tracemview
Ch Frag Trig  Free TraEe
pied Bandwidth 1 2 3
Clear Wyrite
Ref0 dBm Atten 10 dB
#Peak
Log Lo, Max Hold
10 & Pty
okl -]
dB/ o~
LY .
et TRV Min Hold
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Occupied Bandwidth Oce BYW % Pur 99.00 % Elank
862.1229 kHz <d8 200048
Trangmit Freg Errar -16.372 kHz More
% 4B Bandwidth 944,781 kHz 1of2

Test frequency: 2402MHz(3Mbps)

grlatelient R_T I Trace/View
Ch Freq 2402 GHz Trig  Free Treaa
Occupied Bandwidth 2 3
Clear Virite
RefD dBm Atten 10 dB
#Peak
Log ool T e gy Max Hold
> <
10 5
dB/ A nt I T WL ey i
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Test frequency: 2441MHz(3Mbps)

o gl R_T | Tracemview
Ch Frag 24471 GHz Trig  Free TraEe
pied Bandwidth 1 2 3
Clear Write
Ref0 dBm Atten 10 dB
#Peak [
Log - e A Max Hold
10 7 .
dB/f
fin Hold
Center 2.441 GHz Span 3 MHz view
#Res BW 30 kHz #VBW 30 kHz Sweep 5 ms (401
Occupied Bandwidth Oce BYW % Pur 99.00 % Elank
1.1736 MHz <6 0
Trangmit Freg Errar -14. 480 kHz More
s dB Bandwidth 1.275 MHz 1 of 2

Test frequency: 2480MHz(3Mbps)

grlieilen R_T I TracefView
Ch Freg 248 GHz g reE
1 Freq 45 GH Trig  Free Tz e
Decupied Bandwidth 2 3
Clear Write
Ref0 dBm Atten 10 dB
#Peak
Log el Bl hax Hold
o
10 = =
dB/ \\
S :
] R it Min Hold
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#Res BW 30 kHz #VBW 30 kHz Sweep 5 ms (401
Occupied Bandwidth Occ BYY % Pt 99.00 % Blank
11733 MHz xdB 2000 dE
Transmit Freg Error -15.146 kHz More
s« dB Bandwidth 1.271 MHz 1of2
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4.3 Number Of Hopping Frequency

4.3.1 Limit

According to §15.247(a)(1)(ii) or AS8.1 (d), Frequency hopping systems operating in the
band 2400-2483.5 MHz shall use at least 15 hopping channels.

4.3.2 Test Equipment

Item | Equipment | Manufacturer | Model No. Serial No. Last Cal. | Last Cal.

Spectrum

1 Agilent E4407B |MY41440292| 2012-06-18 {2013-06-17
Analyzer

2 RF Cable Hubersuhne | Sucoflex104 FP2RX2 2012-06-18 |2013-06-17

3 DC Filter MPE 23872C N/A 2012-06-18 |2013-06-17

4.3.3 Block Diagram of Test Setup

Spectrum Analyzer

EUT 1 oo QO
DC Filter
4.3.4 Test Procedure

A. Place the EUT on the table and set it in transmitting mode.

B. Remove the antenna from the EUT and then connect a low loss RF cable from the
antenna port to the Spectrum Analyzer.

C. Set Spectrum Analyzer Start=2400MHz, Stop = 2483.5MHz, Sweep = auto.

D. Set the Spectrum Analyzer as RBW, VBW=100KHz.

E. Max hold, view and count how many channel in the band.

4.3.5 Test Results

The Measurement Result With The Worst Case of 1Mbps For GFSK Modulation
Measurement Result Limit Result
Total No. of (No. of Ch) (MH2)
Hopping Channel
79 =15 Pass

The test data refer to the following page.
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Test Plot-1 For Number of Hopping Channel

e Agilent E T

hlarler
Mkr2 2.4410 GHz
Ref 0 dB Atten 10 dB 8.63 dB
€ m en m Select Marker
Peak
ﬂF 1 2 3 4
Log
L AU O
dB/ Marmal
Delta
Delta Pair
(Tracking Ref)
Ref Delta
Start 2.4 GHz Stop 2.441 GHz _
#Res BW 100 kHz VBW 100 kHz Sweep 5.282 ms (401 pts) Span Fair
[LELEY Trace Type A Amplitude Span m
1 (1 Fraq 24020 GHz -6.14 dBm
2 1 Freq 2490 GHz -8.62 dBm
Off
More
1of2

Test Plot-2 For Number of Hopping Channel

- Agilent R T
Mkr2 2.4800 GHz

Ref0 dB Atten 10 dB A11.27 dB
P:ak m en m Select Marker

Log 1 2 3 4

10

dB/ Narrmal
N

IWarker

Delta
Delta Fair
[Tracking Ref)
Ref Delta
Start 2.441 GHz Stop 2.483 GHz _
#Res BW 100 kHz VBW 100 kHz Sweep 5.476 ms {401 pis) Span Fair
bl amker Trace Type . Pis Amplitude Span Center
1 )] Freq 24910 GHz 2641 dBm
2 (1 Freq 24800 GHz -11.27 dBm
Off
More
1 of 2
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4.4 Time Of Occupancy (Dwell Time)

4.4.1 Limit

According to §15.247(a)(1)(iii) or A8.1 (d), Frequency hopping systems operating in the
2400MHz- 2483.5 MHz bands. The average time of occupancy on any channels shall not

greater than 0.4 s within a period 0.4 s multiplied by the number of hopping channels
employed.

4.4.2 Test Equipment

Item| Equipment | Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.

Spectrum

1 Agilent E4407B |MY41440292| 2012-06-18 | 2013-06-17
Analyzer

2 RF Cable Hubersuhne | Sucoflex104 FP2RX2 2012-06-18 | 2013-06-17

3 DC Filter MPE 23872C N/A 2012-06-18 | 2013-06-17

4.4.3 Block Diagram of Test Setup

Spectrum Analyzer

EUT

(]

DC Filter

4.4.4 Test Procedure

>

Place the EUT on the table and set it in transmitting mode.

B. Remove the antenna from the EUT and then connect a low loss RF cable from the
antenna port to the Spectrum Analyzer.

C. Set center frequency of Spectrum Analyzer = operating frequency.
Set the Spectrum Analyzer as RBW, VBW=1MHz, Span = OHz, Sweep = auto.
E. Repeat above procedures until all frequency measured were complete.

o
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4.5.5 Test Results

The Measurement Result With The Worst Case of 3Mbps For 8-DPSK Modulation
Channel Time of Pulse for Period Time Sweep Time Limit
DH5 (ms) (s) (ms) (ms)
Low 2.9 31.6 309.33 400
Middle 2.9 31.6 309.33 400
High 2.9 31.6 309.33 400
Low Channel

2.9*(1600/6)/79*31.6=309.33ms

Middle Channel
2.9*%(1600/6)/79*31.6=309.33ms

High Channel
2.9*%(1600/6)/79*31.6=309.33ms

The test data refer to the following:

Low Channel
w5 Agilent R T Marker
Mkrl 2  29ms
Ref0 dB Atten 10 dB -0.338 dB
P:ak o en Select Marker
Lug iR
10
dB/ Mormal
Delta
Delta Fair
Tracking Ref]
Ref Delta
V1 S2| M horttnfon Bt _
s3 FC Span Pair
Span Center
Ciff
Center 2.402 GHz Span 0 Hz 1M?59
Res BW 1 MHz VBW 1 MHz Sweep 10 ms {401 pis) .
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Middle Channel

i Agilent E T Marker
Mkr1 & 2925 ms
Ref0 dB Atten 10 dB -0.425 dB
€ m el Select Marker
Peak 1R 1 1 5 3 4
Log " S IR ST [Tt gty i | = = = =
10
dB/ Mormal
Delta
Delta Pair
[Tracking Ref)
Ref Delta
53 FC Span Pair
Span Center
off
Center 2.441 GHz Span 0 Hz 1“”?59
Res BW 1 MHz VBW 1 MHz Sweep 10 ms (401 pts) 0

High Channel
i Agilent E T e
Mkr1 &4 29 ms
gefﬂ dBm Atten 10 dB -0.423 dB Select Marker
eak
im 1 1 2 3 4
10
dB/ Normal
Delta
Celta Pair
[Tracking Ref)
Ref Delta
S3 FC Span Fair
Span Center
Off
Center 2.48 GHz Span 0 Hz N?;e
Res BW 1 MHz VBW 1 MHz Sweep 10 ms (401 pis) .
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4.5 Spurious Emissions

4.5.1 Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power, based on
either an RF conducted or a radiated measurement. Attenuation below the general limits
specified in Section 15.209(a) is not required. In addition, radiated emissions which fall
in the restricted bands, as defined in Section 15.205(a), must also comply with the
radiated emission limits specified in Section 15.209(a) (see Section 15.205(c)).

4.5.2 Test Equipment

Item | Equipment | Manufacturer | Model No. | Serial No. | Last Cal. | Next Cal.
Spectrum MY 4144029
1 Agilent E4407B 2012-06-18(2013-06-17
Analyzer 2
2 RF Cable Hubersuhne | Sucoflex104 | FP2RX2 (2012-06-18|2013-06-17
3 DC Filter MPE 23872C N/A 2012-06-18(2013-06-17

4.5.3 Block Diagram of Test Setup

Spectrum Analyzer

o O

/

DC Filter
4.5.4 Test Procedure

EUT

Conducted RF measurements of the transmitter output were made to confirm that the
EUT antenna port conducted emissions meet the specified limit and to identify any
spurious signals that require further investigation or measurements on the radiated
emissions site.

The transmitter output is connected to the spectrum analyzer. The resolution bandwidth is
set to 100 KHz. The video bandwidth is set to 100 KHz.

Measurements are made over the 9kHz to 26.5GHz range with the transmitter set to the
lowest, middle, and highest channels

455 Test Results

No non-compliance noted. The test data refer to the following page.
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Test Plot
9KHz-1000MHz Low Channel(GFSK)
- Agilent R T Marker
Mkr2 290 MHz
gefﬂ dBm Atten 10 dB £0.08 dBm Sl Marar
eak
1 2 3 4
Log
10
dB/ MNarmal
1 =
Delta
S R i et e e I
Celta Pair
(Tracking Ref)
Ref Delta
Start9 kHz Stop 1 GHz _
#Res BW 100 kHz VBW 100 kHz Sweep 128.8 ms (401 pts) Span Pair
hdaneer Trace Type X A Amplitude Spa” m
1 (1 Fraq 193 MHz -65.8% dBm
2 o)) Freg 200 MHz 6002 dBm
Off
More
1 of2
1-26.5GHz Low Channel(GFSK)
e I R_T | Tracenview
Mkr2 4.83 GHz
Ref0 dBm Atten 10 dB 42.02 dBm T
Peak ¢ race
1 2 3
Log
10
dB/ = Clear Write
T Mlax Hold
[y I e AU DY PP N e Py
flin Hold
Start 1 GHz Stop 26.5 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 3.285 s (101 pts) Wiew
hdanier Trace Type X A= Amplitude
1 o)) Freg 2.40 GHz -4.951 dBm
2 (1 Fregq 453 GHz -42.02 dBm
Elanlx
Mlore
1 of 2
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9KHz-1000MHz Middle Channel(GFSK)

i Agilent = Marker
Mkr2 305 MHz
Ref0 dB Atten 10 dB £1.69 dB
€ m en m Select Marker
Peak
1 2 3 4
Log
10
dB/ MNarmal
H
=4
Delta
Wwwwm
Celta Pair
(Tracking Ref)
Ref Delta
Start9 kHz Stop 1 GHz _
#Res BW 100 kHz VBW 100 kHz Sweep 128.8 ms (401 pts) Span Pair
hdaneer Trace Type X A Amplitude Spa” m
1 (1 Fraq 193 MHz -658.33 dBm
2 o)) Freg 208 MHz 61 69 dBm
Off
More
1 of2
1-26.5GHz Middle Channel(GFSK)
e I R_T | Tracenview
Mkr2 4.89 GHz
Ref0 dBm Atten 10 dB 4289 dBm
Trace
Peak
1 2 3
Log
10
dB/ - Clear Wirite
- hlax Hold
WWW
in Hold
Start 1 GHz Stop 26.5 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 3.285 s (101 pts) Wiew
hdanier Trace Type X A= Amplitude
1 o)) Freg 2497 GHz -8.186 dBm
2 (1 Fregq 450 GHz -42 80 dBm
Elank
Mlore
1 of 2

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
Page 23 of 47




IC:8012A-HSBT104 FCC ID: YH5HSBT104

SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

Report No.:LCS121030113QE

9KHz-1000MHz High Channel(GFSK)

i Agilent = Marker
Mkr2 305 MHz
Ref0 dB Atten 10 dB £1.43 dB
€ m en m Select Marler
Peak
1 2 3 4
Log
10
dB/ MNarmal
1
Delta
Wwwwwh
Celta Pair
(Tracking Ref)
Ref Delta
Start9 kHz Stop 1 GHz _
#Res BW 100 kHz VBW 100 kHz Sweep 128.8 ms (401 pts) Span Pair
hdaneer Trace Type X A Amplitude Spa” m
1 (1 Fraq 193 MHz -63.18 dBm
2 o)) Freg 208 MHz 6143 dBm
Off
More
1 of2
1-26GHz High Channel(GFSK)
e I R_T | Tracenview
Mkr2 4.95 GHz
Ref0 dBm Atten 10 dB 43.38 dBm
5 Trace
Peak
1 2 3
Log
10
dB/ . Clear Write
T Ila Haold
T e B il
flin Hold
Start 1 GHz Stop 26.5 GHz
#Res BW 100 kHz VBW 100 kHz Sweep 3.285 s (101 pts) Wiew
hdanier Trace Type X A= Amplitude
1 o)) Freg 2497 GHz -10.42 dBm
2 (1 Fregq 405 GHz -43.32 dBm
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1 of 2
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5. RADIATED MEASUREMENT

5.1 Radiated Emission

5.1.1 Test Equipment

Item|Equipment Manufacturer Model No.  |Serial No. Last Cal. | Next Cal.
1 |Spectrum Analyzer |[Agilent E4407B MY4144029212012-06-18{2013-06-17
2 |Test Receiver Rohde & Schwarz |ESCS30 828985/018 [2012-06-18({2013-06-17
3 |Loop antenna EMCO 6502 0042963 2012-06-1812013-06-17
4 |Logper Antenna [Schwarzbeck VULB9163 (142 2012-06-18(2013-06-17
5 |Horn-antenna SCHWARZBECK |BBHA9120D|D:266 2012-06-1812013-06-17
6 |DC Filter MPE 23872C N/A 2012-06-1812013-06-17

5.1.2 Block Diagram of Test Setup
TT Antenna
~ tower
‘ 3m ‘ Bi-log
EUT ‘ / ‘ // antenna
}—‘ . / Spectrum
N L analyzer
Turntable 0.;;111 Im
A A [ 18E
[ ] [ ]
Reference ground plane J/
Below 1 GHz
T Antenna
e tower
| ............ S D D T rrr— } L Horn
EUT antenna
4m
Di\ Spectrum
o T analyzer
v |
Turntable O.\;m 1m e
A A I~ Pre-amp _\_Q%E
[ ] [ J
Above 1 GHz
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5.1.3 Radiated Emission Limit

15.205 (a) Except as shown in paragraph (d) of this section, only spurious emissions are
permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 4.5-5.15
\1\ 0.495-0.505 16.69475-16.69525 608-614 5.35-5.46
2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.20725-4.20775 73-74.6 1645.5-1646.5 9.3-9.5
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 108-121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293. 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-335.4 3600-4400 (\2Y)

13.36-13.41

\1\ Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz.

\2\ Above 38.6

Part 15.205 (b) Except as provided in paragraphs (d) and (e), the field strength of
emissions appearing within these frequency bands shall not exceed the limits shown in
Section 15.209. At frequencies equal to or less than 1000 MHz, compliance with the
limits in Section 15.209 shall be demonstrated using measurement instrumentation

employing a CISPR quasi-peak detector.

Above 1000 MHz, compliance with the emission limits in Section 15.209 shall be
demonstrated based on the average value of the measured emissions. The provisions in
Section 15.35 apply to these measurements.

Part 15.209 (a) Except as provided elsewhere in this Subpart, the emissions from an
intentional radiator shall not exceed the field strength levels specified in the following

table:
Frequency Field strength Measurement distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100™* 3
88-216 150** 3
216-960 200** 3
Above 960 500 3

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
Page 26 of 47




IC:8012A-HSBT104 FCC ID: YH5HSBT104
SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. Report No.:LCS121030113QE

5.1.4 Test Results

PASS.
Only record the worst test result in this report.
The test data please refer to following page:
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Below 1GHz
EI':'Le*\-rel {dBuViIm) Date: 2012-11-03
70
60
FCC|CLASS-B
50
[
40 I
30
20
10
030 50 100 200 500 1000
Trace: Frequency {MHz)
Env. /Ins: 24/ 56%
EUT: Eluetooth Headset
NS H3-ET104
Fower Rating: Dz 3.7V
Test Mode: THEZ40Z-1Mbp=
Operator: EEI
Memo =
pol: HORTIZONTAL
Fredg. Reading CablLos AntFasco FreFaoc Measured Limit Crrer Remark
MH= dEuy dE dE/ =0 ABEuW 1 dABuWV m dE
1 55.20 35.68 oO. 437 1=2.51 30.15 15.51 40.00 —21.19 2F
z 106.76 3IT.Z28 0. &85 1=2.54 30.z20 20.30 43 .50 —23 .20 2F
3 157.10 40.55 0.95 10.30 30.z20 21.63 43 .50 —21.87 2F
4 4z20.58 35.56 1.33 15.47 30.09 25.27 46.00 —20.73 2F
5 560,69 35.854 1.43 17.71 I0.02 24.96 45.00 —-z21.04 QF
=1 720,62 34.15 1.89 19.949 30.10 25.65 46.00 —zZ0.32Z 2F

Mote: 1. 411 readings are CJuasi-peak wvalues.
2. Meassured = Reading + Antenns Factor + Cable Loss — Lmp Factor.
3. The emission lewvels that ate Z20d4B below the officisl limit are not reported.

B':.Le'\-'el {dBuVian) Date: 2012-11-03
TO
60
FCC|CLASS B
50
[
40
30
20
10
030 50 100 200 500 1000
Frequency (MHz)
Env. /Ins: 24/ 563
EUT: Elustooth Headset
MAT: HI—-BT104%3
Fower Rating: DC 3.7V
Test Mode: TEZ40Z2-1Mhonp=
Operator: KEEM
Merno :
rol: VERTICAL
Frecg. Reading CabLos AntFac PreFac Measasured Limit Crrer FEemark
MH=z =h=REiTS AE dE . m dE dAEuvSm  dBuvSm AE
1 5&.20 33.91 o.47 1z2.51 I0.15 17.04% 40 .00 —ZZ .96 oF
2 125.59 37.586 o.71 9.57 30.z20 17.949 43 .50 —=25.56 o
3 191 .07 37.61 o.56 10.546 30.z20 15.53 43 .50 —Z24.67 o
g 4143 . 72 35.90 1.17 15.36 I0.09 22 .34 4& .00 —23 .66 oP
1= E65.62 3E.25 1.45 17.33 30.02 25.57 4& .00 —20.43 op
=} 872 .15 32 .95 1.54 Z0 .80 I0.1Z2 Z25.50 46 .00 —zZ0.50 oF

HNote: 1. 4l1l readings are Quasi-—-peak walues.
2. Measured = Reading 4+ Antenna Factor 4+ Cable Loss — Lmwmp Factor.
3. The emission lewels that ate Z0AE below the officisl limit sare not reported.
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Lewel (dBuWin)

Drate: 20012-11-03

80

7O

G0

FCC|CLASS-B
50
[

40

30

20

10

1]

30 50 100 200 500 1000
Frequency {MHz)
Env. /Ins: 247 /56%
EUT: Elustooth Headset
M/ HZ-ET104
Fower Rating: Dz 3.7V
Test HMode: TEZ4241—-1Mops
Operator: KEEM
HMemo :
rol: HORIZOMNTAL
Frecg. Reading CabLos AntFac PreFac Measasured Limit Crrer FEemark
MH= [=h=REiES AE dE . m dE dAEuvSm dBuiSm AE

1 40.54% 33.74 o.50 13.57 30.13 17. 638 40.00 -2z .32 oF
z 110.15 35.97 o.G5l 1z .zz2 J0.z20 15.50 43 .50 —25.00 oF
3 157.10 37.55 o.93 1i0.30 30.z20 15. 63 43 .50 —-24.37 oF
4 352 .94 36.93 1.15 14.32 30.12 22.28 46 .00 —-23.72 oF
5 S560.63 I6.o4 1.43 17.71 I0.0z2 Z25.96 46 .00 —Z0.0% oF
=1 7o0. 62 33.15 1.69 19.94 30.10 24 .65 46 .00 —-21.32 oF

Note: 1. Al]l readings are Quasi-—-peak values.

2. Measured = Reading 4+ Antenna Factor 4+ Cable Loss — Lmwmp Factor.

3. The emission lewels that ate Z20d4B helow the officisl limit are not reported.
B':'Le'\-'el {dBuvim) Drate: 20012-11-03
TO
G0

FCC|CLASS-B
50
[

40

30

20

10

030 50 100 200 500 1000

Frequency (MHz)
Env. /Ins: 24/ 563
EUT: Elustooth Headset
MAT: HZ-EBET104
Powsr Rating: Dz 3 .7W
Test HMode: TEZ4241—-1Mops
Operacor: KEM
HMemo :
pol: VERTICAL
Fredo. Reading CabLos AntFac FPreFac Meassured Limit rrer Remark
MH=z =h=REiTS AE dE . m dE dAEuvSm  dBuvSm AE

1 S5G .20 33.91 0.7 1z .51 J0.15 17.04% 40 .00 —z2z2 .90 oF
z 27 .80 34.05 o.G51 13 .02 I0.z20 17.45 43 .50 —Z&6.02 oF
3 1=21.07 Ie.el o.56 1l0.56 I0.zZ0 17.383 43 .50 —Z25.67 oF
4 Z295.27 35.67 1.1z 13 .03 30.15 19.67 46 .00 —26.33 oF
5 467.24 35.99 1.31 15.76 30.07 22 .99 46 .00 —-23.01 oF
=1 vO4.23 34.49 1.65 15.56 30.05 24 .95 46 .00 —-21.0z2 oF
MNMote: 1. A1l readings are Juasi-peak wvalues.

2. Measured = Reading 4+ Antennas Factor 4+ Cable Loss — Lmmp Factor.

3.

The emission lewels that ate Z0AE below the officisl limit sare not reported.
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BoLevel {dBuvimy) Date: 2012-11-03
TO
G0

FCC|CLASS-B
50
[
40
30
4 5 i

20 1 2 a

10

030 50 100 200 500 1000

Frequency {(MHz)
Env. /Ins: 240/ 56%
EUT: Eluetooth Headset
M/ H3-ET104
Fower Rating: Dz 3.7V
Test HMode: THZ24830-1Man=
Operator: EEN
Mero :
pol: HORIZOMNTAL
Frecg. Reading CabLos AntFac PreFac Measasured Limit Crrer FEemark
MH= dBEuv dE dE/m dE ABuW A dBuiSm dE

1 40,51 Jz.71 o.50 13.57 I0.13 16.65 40.00 —23 .32 QF
2 110.15 35.87 o.51 1z.22 30.z20 15.50 43 .50 —=25.00 o
3 157.10 37.55 0.95 1i0.30 J0.z0 15.63 43 .50 —Z24.87 JF
3 Z274.19 I7T.T3 1.04 1z.49 30.16 Z21.10 46 .00 —=Z4.90 o
5 4z0.58 35.568 1.33 15.47 I0.09 22.27 46.00 —23 .73 P
[ 599.32 33.16 1.43 15.449 30.00 24 .03 46 .00 —=21.97 o

Mote: 1. All readings are Quasi-—-peak wvalues.
2. Measured = Reading + Antenna Factor 4+ Cakble Loss — Amp Factor.
3. The emission lewels that ate Z20d4B helow the officisl limit are not reported.

BoLevel {dBu/IM) Date: 2012-11-03

TO

G0

FCC|CLASS-B
50
[

40

30

20

10

1]

30 50 100 200 500 1000
Frequency {MHz)
Env. #Ins: 24 /563
EUT: Eluetooth Headset
M/ HZ-ET104%
Fower Rating: Dz 3.7V
Test Mode: TEZ450-1Mhonp=
Operator: EEN
HMemo :
pol: WERTICAL
Frecg. Reading CabLos AntFac PreFac Measasured Limit Crrer FEemark
MH= dBEuv dE dE/m dE ABuW A dBuiSm dE

1 55.z0 33.91 .47 1=z.851 30.15 17.04 40.00 —ZZ.96 o
2 97 .50 33 .05 o.51 13 .02 30.z20 16.45 43 .50 —=27 .02 o
3 154 .52 Ig.z21 a.7a SG.a6 30.z20 17.23 43 .50 —Z26.27 o
3 Z95.27 35.67 1.1z 13.03 30.15 19.67 46 .00 —Z26.33 o
5 G467 .29 35.99 1.3531 15.76 30.07 22 .99 46 .00 —=23.01 o
[ T21.73 33.74 1.63 19.05 30.06 Z24.39 46 .00 —=21.61 o

Mote: 1. All readings are Quasi-—-peak wvalues.
2. Measured = Reading + Antenna Factor 4+ Cakble Loss — Amp Factor.
3. The emission lewels that ate Z20d4B helow the officisl limit are not reported.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
Page 30 of 47




IC:8012A-HSBT104 FCC ID: YH5HSBT104

SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

Report No.:LCS121030113QE

Above 1GHz

Date: 2012-11-03

130
1200
100
80 FCC CLASS B PH
60 FCC CLASS-B AV
20 e
20
01000 4000, GO0, 8000, 10000, 12000 14000, 16000, 18000
Frequency (MHz)
Enwv. JSIns: zq"Cr56%
EUT: Elustooth Headset
MST: HZ-ET104
FPower Ratcing: DC 3.7
Test Mode: THzZ40Z-1Mbops
Operator: EEI
Mermo =
pol: HORIZOMTAL
Fred. Reading CablLo=s AntFac FPreFac HMeasurecd Limit oerer Rermark
MH= dABuW dE dE 1 dE ABuW S m AEB U dE
3 4504 .50 35.549 7.65 33 .31 SO.zZ6 49 .57 74 .00 —=24.4935 Feak
% 4S04 .70 J3.51 7. 063 d33.31 I0.Zo 45.54% 54 .00 —g.45 Arerage
& 17370.67 1z .34 11.11 40.38 30.31 33 .52 E4 .00 —20.45 Arerage
6B 17371.00 Z0O.z286 11.11 40 .55 SO0.81 51.4% 74 .00 —ZZ .56 Feak
Note: 1. All readings are Juasi-peak valuss.
Z. Measured = Reading + ALnrtenna Factor + Cable Loss — Lmp Factor.
3. The emission lewels that ate Z04AdE kbelow the officisml limit sare not reported.
Date: 2012-11-03
100
a0 FCCCOLASS-BPK
60 FCC CLASS-B BV
T m——]
40NJuMw
20
0
1000 4000. G6000. 8000. 10000, 12000, 14000, 16000. 18000
Frequency (MHz)
Env. /Ins: 24" C/56%
EUT: Eluetooth Headset
MATT: HS-ET104
FPower Rating: 2 3.7V
Te=t Mode: THEZ40Z-1Mbop=
Operator: EEI
Memo:
pol: WERTICAL
Fredg. FReading CablLo=s AntFaco PreFac Measured Limit Crrer Remark
HMH= dBEuy dE dES =0 dABEuW A dBuWsm dE
3 4504 .59 32.54 7.63 33.31 30.26 43 .57 54 .00 —10.43 Areraoge
4 43505.00 37.54 7.63 33.31 30.26 45 .57 74 .00 —25.43 FPeak
5 17557.91 1z .20 11.17 41.25 30.51 34.54 54 .00 —-19.46 Areraoge
6 175535.00 31.06 11.17 41.25 30.51 5z .70 74 .00 —-21.30 FPeak
Mote: 1. All readings are Quasi-—-peak wvalues.
2. Measured = Reading + Antenna Factor 4+ Cakble Loss — Amp Factor.

3. The emission lewels that ate Z20d4B helow the official limit are not reported.
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IC:8012A-HSBT104 FCC ID: YH5HSBT104

SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. Report No.:LCS121030113QE
130Level (dBuUWV T Date: 2012-11-03
120
100

80 FCC CLASS-B PK
60 FCU CLASS-B AV
T =]
4oﬁ»f-‘J q
20
01000 4000, G000, 2000, 10000, 12000, 14000, 16000, 18000
Freqgquency {(MHz)
Env. /Ins: za"C/56%
EUT: Elusetooth Headset
MATT: HS—-ET104
Fower Rating: DC 3.7
Test HMode: THEZ4421-1Mbps
Operator: EEIT
Mermo :
pol: HORT ZOMNTALL
Freqg. Feading CabLos AntFac FreFac HMeasured Limit Crrer Femark
MH= dABui dE dE/m dE dEuWsm dBuWSm dE
3 4552 .10 28.21 7.73 33.51 I0.z27 39.15 54 .00 —-14.852 Lvrerage
% 1552 .24 IT.25 T.73 33 .51 I0O.27 45 .22 T .00 —25.73 Feak
5 1a775.920 14.949 10.93 39 .64 I0.7S 3%.73 54 .00 —192.z27 Arerages
& 1s776.00 33 .06 10.93 39 .64 30.73 5z .85 74 .00 —21.15 FPeak

Mote: 1. All readings are Quasi-—-peask wvalues.

Z. Measured = Reading + Antenna Factor + Cakbhle Loss — Amp Factor.
3. The esmission lewvels that ate 200AdE below the officiasal limit are not reported.
Level (dBulW/im) Date: 2012-11-03
130
120
100
a0 FCC CLASS-BPK
60 FCC CLASS-B AV
=]
40mhmJuh
20
0
1000 4000. G000, |8000. 10000. 12000. 14000, 16000. 18000
Frequency (MHz)
Env. /Ins: 24 C/56%
ETUT: Elusetooth Headset
MAM: H3-BET104
FPower Rating: 2 3.7V
Test Mode: TXZ441-1Mops=
Dperator: EELT
Mermo :
pol: WERTICAL
Fredg. FReading CablLo=s AntFaco PreFac Measured Limit Crrer Remark
MH= dABuiF dE dE/m dE ABuW AEuW dE
3 4551.17 37.96 7.73 33 .50 I0.27 45 .92 T4 .00 —25.05 FPeak
kS 4552 .09 27.88 7.73 33.51 I0.27 35.85 S54.00 -15.15 Lwerage
5 156741.93 14.61 10.9z2 I39.57 30.78 34.32 54 .00 —-19.653 Arerage
B 16742 .00 3Z2.66 10.9:2 39.57 30.73 52.37 73 .00 —21.63 Peak

Mote: 1. 411 readings are Quasi-—-peak wvalues.
2. HMeasured = Reading + Antenna Factor + Cakble Loss — Amp Factor.
3. The emission lewvels that ate Z04AE below the officiasl limit are not reported.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
Page 32 of 47




IC:8012A-HSBT104 FCC ID: YH5HSBT104
SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

Report No.:LCS121030113QE

Lewvel (dBuvim)

Date: 2012-11-03

130
120
100
B0 FCC CLASS B PH
S0 FCC CLASSE AV
40—t
20
L1}
1000 4000, G000, B000. 10000, 12000 14000 16000. 18000
Freguency {(MHz)
Enwv. J/TIns: za'C s/ 56%
ETT: Elu=stooth Headset
MATT 2 HS—-ET104%
FPowser ERatino: DC 3.
Test Mode: THEzZ9450-1Mbp=
Operator : EEIN
Memo =
pol=: HORIZOMNTAL
Freog. Peading CablLo=s AntFac PreFac Meassured Limit Crier Remark
MH= AB U [=:8:] [=0= ] [=hz) ABUW ABuW [=:8:]
<] 4961 .00 Z7.855 7.7S 3 .70 I0O.=27 a9 .06 T4 .00 —=23 .99 FPeak
3 4251 .08 22.51 7.T7E 33 .70 FI0O.27 41 .0z S4 .00 —1z .95 verage
5 17014 .00 F1.37 1i1.o00 40 .14 I0.79 S51.7= T4 .00 —=ZZ2 .28 FPeak
s 170149.11 14.25 11i.00 40 .19 Z0.7e T3.63 S4 .00 —19.37 verage

Mote: 1. 411 readings are Quasi—peak wvalues.
Z. Mea=sured Feading + Antennas Factor 4+ Calale Loss — Amp Factor .o

3. The emission lewels that ate 2Z20AE below the officisl limit are

not reportced.

Lewvel (dBuWin)

Date: 2012-11-03

130
1200
100
20 FCC CLASS-B PH
60 FCC CLASS-B BV
=] )
A froamtittenr
20
01000 4000, GO0, 8000, 10000, 12000 14000, 16000, 18000
Frequency (MHz)
Env. /Ins: za"Cr56%
EUT: Eluetooth Headset
M/ HS-ET104
Fowser Rating: D 3.7
Test Mode: THz4530-1Mbops=s
COperator: EEM
Mermo :
pol: WERTICAL
Fred. Feading CabLos AntFac FreFac HMeasurec Limit Crrs1 Femark
MH= [=R=abATY dbB dAB/m (=1 :] dBEuvsm  dBuW/Sm dbB
3 4961 .00 37.85 7.7E 33.70 30.27 49 .06 74 .00 —-Z24.94 FPeak
3 4951.15 Z26.79 T.TE 33 .70 I0.27 38 .00 5S4 .00 —1a.00 hrerage
£ 17557.91 12.13 11.17 41.28 I0.51 33 .77 E4 .00 —20.23 hreracge
6 175535.00 31.06 11.17 41.25 30.51 5z .70 74 .00 —-21.30 FPeak
MNote: 1. All readings are Juazi-peak wvalues.
2. Measured = Reading + Antenna Factor + Cable Loss — Lmmp Factor.
3. The emission lewvels that ate Z0dE kbhelow the official limit sare not reported.

Notes:

1. Measuring frequencies from 9k~10th harmonic (ex. 26GHz), No emission found between lowest internal used/generated

frequency to 30 MHz.

2. Radiated emissions measured in frequency range from 9k~10th harmonic (ex. 26GHz) were made with an instrument using

Peak detector mode.

3. 18~25GHz at least have 20dB margin. No recording in the test report.
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IC:8012A-HSBT104 FCC ID: YH5HSBT104
SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. Report No.:LCS121030113QE

5.2 Band Edges
5.2.1 Limit

According to §15.247(c) or A8.4 (2), in any 100 kHz bandwidth outside the frequency
bands in which the spread spectrum intentional radiator in operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20dB below that in the
100kHz bandwidth within the band that contains the highest level of the desired power, In
addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a),
must also comply with the radiated emission limits specified in15.209(a).

5.2.2 Test Equipment
The same as described in section 5.1.1
5.2.3 Block Diagram of Test Setup

The same as described in section 5.1.2
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IC:8012A-HSBT104 FCC ID: YH5HSBT104
SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. Report No.:LCS121030113QE

5.2.4 Test Results

PASS
The worst test results as follows:
Band-edge For Low Channel- Hopping On(1Mbps)

120Level (dBuviam) Date: 2012-11-03F
FIC CLASS-BEPK
110
CLASS-B AV
a0
a
70 M
50
2 4
30
10

02330 2383. 2385. 2387. 2389. 2391. 2393. 2395. 2397. 2399 2401. 2403. 2405
Frequency (MHz)

Env. JIns: 24/ 56%
EUT: Eluetooth Headset
MAT: HZ-ET104
Fower Rating: DC 5.7V
Test Mode: Hopping On—1Mops
Operator : KEM
HMemo :
rol: HORIZONTAL
Frecg. Feading CablLos AntFac PreFac HMeasured Limit Crrer Remark
MH= dEBEuW dE dE S m dE dEuv s m dBuWsSm dE
1 2392 .65 27.35 S5.05 27 .92 J0.1a4 J0.18 5S4 .00 —23 .54 Arerages
z 2392 .70 3T.3G S5.05 27 .92 J0.1a4 40.13 74 .00 —33.81 Feak
3 Z2400.00 29.21 S5.00G 27 .90 J0.1a4 JzZ .01 5S4 .00 —z21.399 Arerages
3 Z2400.00 3IT.25 S5.00G 27 .90 J0.1a4 40.05 74 .00 —33 .95 Feak
5 240z .03 TGS .20 S5.00G 27 .89 J0.1a4 S1.469 114.00 —32.31 Feak
HNote: 1. 211 readings are Quasi-—-peak wvalues.
2. Measured = FReading + Antenna Factor + Cable Loss — Amp Factor.
3. The emission lewels that ate Z04AEBE below the officisml limit are not reported.
120Le'vel {dBuiam) Drate: 20012-11-03
FLC CLASS-BEPK
110
| FOC CLASS-B AV
a0 5
TO W
50
2
30
10
L1}

2380 2383. 2385. 2387. 2389. 2391. 2Z393. 2395. 2397. 2399, 2401. 2403. 2405
Frequency (MHz)

Env. /Ins: 247/ 56%
EUT: EBElustooth Headset
MM HZ-EBET104
Fower RaTCircr: DC 3.7V
Test Mode: Hopping On—1Mops
Operator : KEM
HMeroo :
rol: VERTICAL
Freo. Feading CakbLos AntFac PreFac Measasured Limit Crrer Remark
MH= dBEu dE AE 1 dB dABuv S m ABuW S dE

1 E2391.53 27 .47 5.05 27 .92 I0.1a I0.E23 5S4 .00 —23 .72 hrerage
z 2391.85 Jo.52 S5.05 27 .92 J0.1a4 39.33 74 .00 —34.567 Feak
3 2399 .94 25.69 5.06 27 .90 30.16& 31.49 S4 .00 —-22.51 Areracge
<3 Z4900 .00 36.69 sS.086 27 .90 I0.16 9 .49 7 .00 —34.51 FPeak
5 Z40= .00 SO0.05 5.06 Zz7 .89 F0.16 52 .59 114 .00 —531.18a Feak
MNote: 1. All readings are Quasi-peak wvalues.

2. Measured = Reading 4+ Antennas Factor + Cakble Loss — Ammp Factor.

3. The emission lewels that ate Z204dF bhelow the officisl limit are not reported.
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IC:8012A-HSBT104 FCC ID: YH5HSBT104
SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. Report No.:LCS121030113QE

Band-edge For High Channel-Hopping On(1Mbps)

120Level {dBuUVan) Drate: 2012-11-03
110
a0
1
FCC|CLASS-HB PK
7O
FCC|CLASS-B AV
50
2 4
30
10
024?3 2481. 2483, 2485, 2487. 2489, 2491. 2493, 2495, 2497. 2500
Frequency (MHz)
Env. JIns: za /s 56%
EUT: Elusetooth Headseto
MAT: HZ-EBET101
Powser ERating: Dz 3 .7W
Te=t HMode: Hopping On—1Mops
Operator : KEM
HMeroo :
rol: HORIZONTAL
Fredo. Feadinog CabLo=s LntFac PreFac Measasured Limit e r Remark
MH= [=h=REAES AE dAE 1o dE dEuvSm  dBuiSm AE
1 Z4S0.00 77 .E9 5.17 z7 .66 I0.18 S0.56 114 .00 —33 .44 Feak
z 2453 .50 35.19 5.15 27 .65 I0.1a I7.586 T4 .00 —3G.14 Feak
3 24353 .55 26.15 S5.15 27 .65 J0.1a4 28 .82 5S4 .00 —25.15 Areracs
<3 24358.18 36.15 5.15 27 .64 30.16& 38.81 74 .00 —35.19 Peak
= Z45s5 .19 Z26.10 5.18 27 .63 I0.16 zZ28.768 54 .00 —25.Z4 Lrerage
HNote: 1. 211 readings are Quasi-—-peak wvalues.
2. Measured = Reading + Antenna Factor + Cable Loss — Ammp Factor.
3. The emission lewels that ste Z0AB below the officisl limit sre not reported.
120Le'vel {dBuiam) Drate: 20012-11-03
110
a0
1
FCC|CLASS-B PK
TO
FCC|CLASS-B AV
50
2 =
30
10
024?3 2481, 2483, 2485, 2487T. 2489. 2491, 2493, 2495, 2497. 2500
Frequency (MHz)
Emv. #Ins: z4 /5638
EUT: EBElustooth Headset
MAM: HZ-BT10%
Fower RaTCimncr: DC 5.7V
Test Mode: Hopping On—1Maonpns
Operator KEM
Mermo :
rol: VERTICAL
Freo. Feadino CakbLos AntFac PreFac Mesasured Limit Crrer Remasrk
MH= dBEuv dE AE 1 dB dABuvSm dABuv S m dE
1 24S0.00 7T .60 5.17 27 .64 J0.1a4 S0.27 114.00 —33 .73 Feak
= 2433 .50 3E.24 5.15 27.65 30.16& 38.91 74 .00 —35.09 Peak
3 2453 .52 27 .16 5.18 27 .65 I0.16 =Z29 .83 54 .00 —24 .17 Lrerage
3 Z456 .59 Z5 .14 5.18 Z27 .63 F0.16 30.50 54 .00 —23.ZzZ0 hrerage
5 2455.91 37T.21 S5.15 27 .64 J0.1a4 a39.87 74 .00 —34%.13 Feak
Note: 1. 41l readings are Quasi-—-peak wvalues.
Z. Measured = Readinhg 4+ Antenna Facrtor + Cable Lo=ss — Amp Factor.
3. The emission lewels that ste Z0dE below the officisml limit sare not reported.
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IC:8012A-HSBT104 FCC ID: YH5HSBT104
SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

Report No.:LCS121030113QE

Band-edge For Low Channel— Hopping Off(1Mbps)

Level {dBuW/im)

Date: 2012-11-03

120 FLC CLASS-BE PR
110
FLC CLASS-B AV
90 5
T0
50
2
30
10
G2330 2383. 2Z385. 2387. 2389, 2391. 2393, 2395, 2397. 2399, 2Z401. 2403. 2405
Frequency {MHz)
Env. /Ins: 24T/ 56%
EUT: Elustooth Headset
MAM: HZ-ET104
Power Rating: DC 3.
Test Mode: TXZ40Z—-1Mhp=
Operator : EEIN
Mermo :
pol: HORIZCOMNTALAL
Fred. Pesding CalbhlLoz AntFac PreFac Meassured Limit Crrer Pemark
MH= dAE T dE AE /S m cE = b= TS ] [=h=R RS o] dE
1 2396.3486 29 .74 5.05 Z27.91 I0.15 3EZ .54 54 .00 —21.448 Arerage
2 23960.38 38.77 5.05 Z27.91 J0.15 41.57 T4 .00 —3Z .43 Fealk
3 2399.93 30.37 5.08 27 .90 Z0.18 33 .27 £4 .00 —20.73 Arerage
3 2400.00 38 .50 5.08 27 .90 Z0.18 41.30 74 .00 —32 .70 FPeak
= 240z .00 S1.22 S5.08 Zz7 .89 F0.16 sS4 .01 114 .00 —zZz9 .99 Fealk

Mote: 1. All readings are Quasi-—-peak values.
Z2. Measured = Reading + Antenna Factor + Cable Loss — Amp Factor.
3. The emission lewels that ate Z04dEB kbelow the officisal limit are not reported.
120 Lewvel {dBuWim) Diate: 2012-11-03
FLC CCASS EPK
110
FILC CLASS-B AV
90 5
70
50
hry 4
30
10
o
2380 2383. 2385, 2387. 2389, 2391. 2393, 2395, 2397. 2399, 2401. 2403. 2405
Fraequency {MHz)
Env. /Ins: zaC/56%
EUT: Elustooth Headset
MAT: HZ-ET104%
FPower Rating: DC 5.7V
Test Mode: THEZ40Z—-1Mbops=s
OpeErator s EEIN
Mermo :
pol: WERTICAL
Fred. Reading CabLo=z LncFac FPreFac Meassured Limitc omrEr Rermark
MH= dABE dE dEAm dE dBuv S ABuV /m dE
1 2396.94 26.586 5.08 27.91 Z0.18 29.37 £4 .00 —243.63 Arerage
2 2397.05 34,563 5.08 27.91 Z0.18 37 .44 74 .00 —36.56 FPeak
3 238929.968 Z28.421 S5.08 =7.90 Z0.16 31.21 S4.00 —22.79 Lrerage
3 z400 .00 I6.45 S.08 Zz7.90 I0O.18 I9.zZ5 Fa .00 -4 .75 Fealk
5 Zz40z .00 72 .99 S5.06 =7 .59 F0.16 52 .73 114 .00 —531.27 Feak
Hote: 1. A11 readings are Quasi—peak valuses.
2. Meassured = Reading + Antenna Factor + Cable Loss — Amp Factor.

3.

The emission lewvels that ate Z0d4AE kbelow the officisl limit are

not reported.
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IC:8012A-HSBT104 FCC ID: YH5HSBT104

SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

120
110
a0
1
FCCCLASS-B PK
TO
FCC|CLASS-B AV
50
= 5
30
10
L1}
2478 2481. 2483, 2485, 2487. 2489, 2491, 2493, 2495, 2497. 2500
Frequency {(MHz)
Emv. #Ins: 24/ 56%
EUT: EBElustooth Headset
MM HZ-EBET104
Fower Ratinc: DC 3.7
Test Mode: THZ450—-1Map=
Operator : KEM
HMeroo :
rol: HORIZONTAL
Fredo. Reading CakbLos AntFac PreFac Messured Limit Crrer Remark
MH= =h=RENTS dE AE A1 =8 dAE Uy m ABuWS dE
1 £2450.00 T5.92 5.17 27 .64 I0.1a 75 .59 114.00 —35.41 Feak
z 2453 .50 3% .43 S5.15 27 .65 J0.1a4 37 .10 74 .00 —3G5.20 Feak
3 2433 .53 26.36 5.15 27.65 30.16& 29.03 E4 .00 —24.97 Areracge
g 2435 .74 26.03 5.15 27 .63 30.16& 28.73 S4 .00 —-25.27 Areracge
= Z2455 .78 36.12 5.18 27 .63 I0.16 I8 .Y 7 .00 —35.Z3 FPeak
Mote: 1. 211 readings are Quasi-—-peak wvalues.
2. Measured = Feading + Antenna Factor + Cable Loss — Amp Factor.
3. The emission lewels that asate Z04AEBE below the officisml limit are not reported.
1zgLevel (dBuvim) Date: 2012-11-03
110
o0
1 FCC|CLASS-B PK
TO
FCC|CLASS-B AV
50
> 4
30
10
024?3 2481, 2483, 2485, 2487T. 2489. 2491, 2493, 2495, 2497. 2500
Frequency (MHz)
Env. #Ins: 242/ 56%
EUT: BElustooth Headset
MATT: HZ-EBT10%
Fower Rating: DT 3.7V
Test Mode: THZ480—1Maons
Operator KEEM
Mermo :
rol: VERTICAL
Freo. Reading CakbLos AntFac PreFac Messured Limit Crrer Remarlke
MH= dBuv dFE AE /1 =3 dAE v m [=R=RERTHS ] dFE
1 24S0.00 TE.00 5.17 27 .64 J0.1a4 7T .53 114.00 —35.47 Feak
= 2433 .50 33 .19 5.15 27.65 30.16& 35.86 74 .00 —35.14 FPeak
3 24353 .53 24 .13 5.18 27 .65 I0.16 Ze .30 54 .00 —27.Z0 Lrerage
<3 2457 .65 55.09 5.18 Z7 .63 F0.16 37.75 74 .00 —536.25 Feak
5 2437 .70 25.0Z S5.15 27 .64 J0.1a4 27 .68 5S4 .00 —245.32 Areracs
Note: 1. 41l readings are Quasi-—-peak wvalues.

Band-edge For High Channel-Hopping Off(1Mbps)

Lewel (dBuWian) Drate: 2012-11-03

Z. Measured = Readinhg 4+ Antenna Facrtor + Cable Lo=ss — Amp Factor.

Report No.:LCS121030113QE

I .

The emission levels that ate Z0dE bhelow the official limit are

not reported.
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IC:8012A-HSBT104 FCC ID: YH5HSBT104
SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

Report No.:LCS121030113QE

Band-edge For Low Channel- Hopping On(3Mbps)

Lewvel {(dBUVan)

Drate: 2012-11-03

120 FLC CLASS-BFK
110
FiLC CLASS-B AV
o0
Sw
TO
S50
2
30 T
10
1)
2380 2383. 2385, 2387. 2389, 2391. 2393. 2395, 2397. 2399, 2401. 2403. 2405
Frequency {(MHz)
Env. #Ins: 24/ 56%
EUT: BElustooth Headset
MAM: HS-BT10%
Fower Ratinc: DC 3.7
Te=st Mode: Hopping On—-3IMaop=s
Operacor : KEM
Memo :
rol: HORIZONTAL
Freo. Feadinog CakbLos AntFac PreFac Measasured Limit Crrer Remark
MH= dBEu dE AE 1 dB dABuW s ABuW S dE
1 Z2395.34 24 .53 S5.05 27.91 Z0.16 =27 .69 S4 .00 —26.36 Mrerage
= Z23895.38 36.01 5.05 27 .91 I0.16 I8 .81 7 .00 —35.19 FPeak
e 25399 .99 Zz5.71 5.06 Z7 .90 F0.16 Z25.51 54 .00 —=25.49 hrerage
<3 Z400.00 54.75 5.06 Z7 .90 F0.16 37 .58 74 .00 —536.492 Feak
5 240z .00 TT.TE S5.05 27 .89 I0.1a S0.57 114.00 —33 .43 Feak
Note: 1. All readings are Quasi—peak wvalues.
2. Measured = FReading + Antenna Factor + Cable Loss — Amwmp Factor.

3. The emission lewels that ate Z0AE below the officisl limit sare not reported.
1zgLevel (dBuvim) Date: 2012-11-03
FIC CLASS BFK
110
FiIC CLASS-B AV
o0
SW
TO
50
2
30
10
02330 2383. 2385. 2387. 2389. 2Z391. 2393. 2395 Z397. 2399. 2401. 2Z403. 2405
Frequency (MHz)
Env. #Ins: 242/ 56%
EUT: BElustooth Headset
MATT: HZ-EBT10%
Fower Rating: DT 3.7V
Test Mode: Hopping On—3IMops
Operator KEEM
Mermo :
rol: VERTICAL
Freo. Reading CakbLos AntFac PreFac Messured Limit Crrer Remarlke
MH= dBuv dFE AE /1 =3 dAE v m [=R=RERTHS ] dFE
1 2392 .61 I31.31 o.oo0 27 .92 J0.1a4 Z29.07 5S4 .00 —24.93 Areracs
= 2392 .63 41.33 o.oo0 27 .92 30.16& 39 .09 74 .00 —34.91 FPeak
3 Z23399 .97 31.79 o.oo 27 .90 I0.16 Z29 .53 54 .00 —24.497 Lrerage
<3 Z400.00 59.549 o.oo Z7 .90 F0.16 37 .58 74 .00 —536.492 Feak
5 240z .00 SZ .09 o.oo0 27 .89 J0.1a4 0. 57 114.00 —33 .43 Feak
Note: 1. 41l readings are Quasi-—-peak wvalues.
Z. Measured = Readinhg 4+ Antenna Facrtor + Cable Lo=ss — Amp Factor.

I .

The emission levels that ate Z0dE bhelow the official limit are

not reported.
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IC:8012A-HSBT104 FCC ID: YH5HSBT104

SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

Band-edge For High Channel-Hopping On(3Mbps)

Lewel (dBuWian) Drate: 2012-11-03

120
110
a0
W FCC|CLASS-B PK
TO
FCC|CLASS-B AV
50
= 4
30
10
L1}
2478 2481. 2483, 2485, 2487. 2489, 2491, 2493, 2495, 2497. 2500
Frequency {(MHz)
Emv. #Ins: 24/ 56%
EUT: EBElustooth Headset
MM HZ-EBET104
Fower Ratinc: DC 3.7
Test Mode: Hopping On—-3IMops
Operator : KEM
HMeroo :
rol: HORIZONTAL
Fredo. Reading CakbLos AntFac PreFac Messured Limit Crrer Remark
MH= =h=RENTS dE AE A1 =8 dAE Uy m ABuWS dE
1 £2450.00 T3.921 5.17 27 .64 I0.1a TGE.53 114.00 —37 .42 Feak
z 2453 .50 3I5.74 S5.15 27 .65 J0.1a4 J8.421 74 .00 —35.59 Feak
3 2433 .51 27 .68 5.15 27.65 30.16& 30.35 E4 .00 —23 .85 Areracge
g 2435 .74 36.290 5.15 27 .63 30.16& 39 .55 74 .00 —34.45 FPeak
= 2455 .75 27 .83 5.18 27 .63 I0.16 I0.4ag 54 .00 —23 .52 Lrerage
Mote: 1. 211 readings are Quasi-—-peak wvalues.
2. Measured = Feading + Antenna Factor + Cable Loss — Amp Factor.

3. The emission lewels that asate Z04AEBE below the officisml limit are not reported.
120Level {dBuan) Drate: 2012-11-03
110
a0
W FCC|CLASS-HB PK
7O
FCC|CLASS-B AV
50
= =]
S SRS MY,y PP TN S S S R Py EOyY A P P
E
30
10
1)
2478 2481. 2483, 2485, 2487. 24849, 2491. 2493, 2495, 2497. 2500
Frequency {(MHzZ)
Env. #Ins: za s 56%
EUOT: Elustooth Heasdset
MATT: HZ-EBT10%
Fower Rating: DC 5.7V
Test Mode: Hopping On—-3Mops
Operator : KEM
HMeroo :
rol: VERTICAL
Fredo. Feading CakbLo= AntFac PreFac Measzured Limit rrer Remark
MH= dEBEuW dE dE S m dE dEuv s m [=R=RENTIS ] dE
1 2430.00 T3.36 5.17 114.00 —3&56.97 Peak
= 2433 .50 35.46 5.15 74 .00 —-35.87 FPeak
=3 2453 .51 26.40 5.18 S4 .00 —=24.93 Mrerage
<3 2457 .53 zZ6.7Z 5.18 5S4 .00 —Z24 .62 hrerage
5 2457 .56 36.79 5.18 74 .00 —-34.55 Feak
Note: 1. All readings are Quasi—peak wvalues.
2. Measured = FReading + Antenna Factor + Cable Loss — Amwmp Factor.

Report No.:LCS121030113QE

3. The emission levels that ate Z0dAE bhelow the official limit are

not reported.
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IC:8012A-HSBT104 FCC ID: YH5HSBT104
SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. Report No.:LCS121030113QE

Band-edge For Low Channel-Hopping Off(3Mbps)

Date: 2012-11-03
120 FILC CLASS-BE PK

CLASS-B AV
90 5

T0

50 =

30

10
o

2380 2383. 2385. 2387. 2389. 2391. 2393. 2395. 2Z397. 2399. 2401. 2403. 2405
Frequency (MHz)

Env. /Ins: za" T/ 56%
EUT: Eluetooth Headset
MATT: HS—-ET104%
Fowesr Rating: D 3.7
Test Mode: THZ4AO0Z - Mhops
Cperator : EEIM
Memo =
pol: HORIZONTLL
Fred. Reading CabhlLozs AntFac FPreFaoc Measured Limit Cmrer Remark
MH= [=h=RENTY AE AEsm [=h:] ABEuvSm ABuW s m AE
1 Z23946.583 I1.21 5.0a8 Z27.91 I0.15 34 .02 54 .00 —12 .33 Arerage
2 23940.70 40 .93 S5.0a Z27.91 J0.15 43 .74 T4 .00 —30.24 Fealk
3 24900.00 31.73 5.08 27 .90 Z0.18 33 .55 T4 .00 —29 .42 Fealk
3 2400.14 32 .51 5.08 27 .90 Z0.18 35.31 24 .00 —53 .69 Arerage
1= 240z .00 sS4 .02 5.08 27 .89 Z0.18 S6.31 11i4.00 —27.19 FPeak
& 2490z .13 79.32 5.08 27 .89 Z0.18 S22 .61 94 .00 —11.39 Areracge

MNote: 1. Al1ll readings are Cuasi-peak wvalues.
2. Measured = Resding + Antenns Factor + Cable Loss — Amp Factor.
3. The emission lewvels that ate Z0dE kbelow the officiasl limic sare not reported.

Lewvel {dBu%/im) Date: 2012-11-03

120 FLC CLASS B PK

110

FiLC CLASS-B AV
90 L

TO

50 =

[ih]

30

10
o

2380 2383. 2385. 2387. 2389. 2391. 2393. 2395. 2397. 2399. 2401. 2403. 2405
Frequency {MHz)

Enwv. SIns: za" T/ 56%
EUT: Elustooth Headset
MA: HZ-ET1043
FPower ERating: DC 5.7V
Test Mode: THZ4AO0Z - Mhops
Cperator : EEIM
Merao =
pol: WERTICAL
Fred. Reading CabLo=s hncFac FPreFac Measured Limit oerer Rermark
MH= ABw dE dE/m dE dEuWSm  dBuW S m dE
1 Z23985.454 31.17 5.0a8 Z27 .30 I0.15 33 .97 54 .00 —20.03 Arerage
2 2393.70 41.40 5.08 27 .90 Z0.18 44 .20 T4 .00 —29 .80 Fealk
3 2400 .00 a1.7s S5.08 =7.90 Z0.16 G3 .55 74 .00 —29.432 Fealk
3 Zz400 .09 F2.71 S5.06 =7 .90 F0.16 35.51 94 .00 —55.49 rerage
b= 240z .00 Sz .02 S5.0a 27 .89 J0.15 S4.01 114 .00 —z29.19 Fealk
& 240z .12 7a.78 5.08 27 .89 Z0.18 51.57 24 .00 —12 .43 Arerage
Mote: 1. All readings are CQuasi—peak values.
2. Meaasured = Reading + Antenna Factor + Cable Loss — Amp Factor.
Z. The emi==sion lewel= that ate Z04E below the officiasl limit are not reported.
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IC:8012A-HSBT104 FCC ID: YH5HSBT104
SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

Report No.:LCS121030113QE

Band-edge For High Channel-Hopping Off(3Mbps)

Lewvel {(dBuWim)

Date: 2012-11-03

120
110
20 £
FCC|CLASS-B PK
T0
FCC|/CLASS-B AV
50 B
30
10
L)
2478 2481. 2483, 2485, 2487. 2489, 2491. 2493, 2495, 2497. 2500
Frequency {MHz)
Env. /Ins: 24/ 56%
EUT: EBEluetooth Headset
NS H3-ET104
Fower Rating: Dz 3.7V
Test Mode: THXZ2450-53Mops=s
Operator: EEI
Memo :
pol: HORTIZONTAL
Fredg. Reading CablLos AntFasco FreFaoc Measured Limit Crrer Remark
MH=z dEBuWv dE [=8= ] dE dBEuv/m dBEuv/m dE
1 Z2479.93 51.47 5.17 Z27.68 I0.186 S4.14 94 .00 —9.568 hwerage
z 24850.00 54 .55 5.17 27.66 30.16 57.55 114.00 —256.45 Feak
3 2483 .47 30.16 5.15 27.65 30.16 32.83 94 .00 —-51.17 Arerage
4 2483 .50 37.54 5.15 27.65 30.16 40.21 73 .00 —-33.79 Feak
5 24855.07 30.14 5.15 27.649 30.16 32 .80 S54.00 —z21.z0 Arerage
& 2455.05 40.35 5.15 Z27.64 30.16 4353 .01 74 .00 —-30.99 Feak

Mote: 1. 411 readings are Ouasi-peak waluess.
2. Meassured = Reading + Antenns Factor + Cable Loss — Lmp Factor.
3. The emission lewvels that ate Z20d4B below the officisl limit are not reported.
120 Lewvel {dBuWim) Date: 2012-11-03
110
20 ]
FCC|CLASS-B PK
TO
FCC|CLASS-B AV
50
4 B
30
10
024?3 2481, 2483, 2485, 2487, 24890, 2491. 2493, 2405, 2497. 2500
Frequency {MHz)
Enwv. /Ins: 22"/ 56%
ETUT: Elustooth Headset
MATT: HZ-ET104%
Power Rating: DC 3.7V
Test Mode: TH2450-3Mbops=s
Operator s EEIN
Mermo =
pol: WERTICAL
Freco. Reading CablLos AntFac FPreFac Measured Limit onrer Remark
MH= ABuiF [=B:] AE . m [=hz) ABuW S m ABui A m [=B:]
1 2450 .00 85.85 5.17 Z7?.66 F30.16 55.52 114 .00 —=25.45 Fealk
z 2450. 10 72,71 5.17 Z7?.66 F30.16 52 .38 294 .00 —11. 62 bAvrerage
3 2483 .49 30.5z 5.15 Z7?.65 F30.16 33 .19 294 .00 —60.51 bAvrerage
% 2483 .50 37 .95 5.15 Z7?.65 F30.16 40. 562 74 .00 —33 .35 Fealk
5 24855.71 30.349 5.15 Z27.549 F30.16 33 .00 54 .00 —=21.00 bAvrerage
=] 2455.743 38 .68 5.15 Z27.549 F30.16 41 .3% 74 .00 —3z2 .66 Fealk
Mote: 1. All readings are Quasi-—-peak values.

2.
3.

Measured =

Reading + Antennas Factor + Cakble Loss —
The emission lewels that ate Z20dB below the officisal limit arese not reportbed.

Amwmp Factor.
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IC:8012A-HSBT104 FCC ID: YH5HSBT104
SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. Report No.:LCS121030113QE

6. LINE CONDUCTED EMISSIONS

6.1 Standard Applicable

According to §15.207 (a) or RSS-GEN: For an intentional radiator which is designed to
be connected to the public utility (AC) power line, the radio frequency voltage that is
conducted back onto the AC power line on any frequency or frequencies within the band
150 kHz to 30 MHz shall not exceed 250 microvolt (The limit decreases linearly with
the logarithm of the frequency in the range 0.15 MHz to 0.50 MHz). The limits at
specific frequency range are listed as follows:

Limits (dBuV)
Frequency Range(MHz)
Quasi-peak Average
0.15 to 0.50 66 to 56 56 to 46
0.50to 5 56 46
5t0 30 60 50
6.2 Test Equipment

Item| Equipment Manufacturer | Model No. | Serial No. | Last Cal. | Next Cal.
1 | Test Receiver | Manufacturer ESCS30 [828985/018| 2012-06-18 | 2013-06-17
2 L.IS.N  |Rohde & Schwarz| ESH2-Z5 |834549/005(2012-06-18 |2013-06-17

508 Coaxial

3 Rohde & Schwarz| MP59B M20531 | 2012-06-18 | 2013-06-17
Switch

4 | Pulse Limiter Anritsu ESH3-72 100006 | 2012-06-18 | 2013-06-17

5 |[Voltage Probe |[Rohde & Schwarz| TK9416 N/A 2012-06-18 | 2013-06-17
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IC:8012A-HSBT104 FCC ID: YH5HSBT104
SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. Report No.:LCS121030113QE

6.3 Block Diagram of Test Setup

Vert. reference
plane

/ EMI receiver
oo

LISN ¥

Reference ground plane

6.4 Test Results

PASS.

The test data please refer to following page.
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IC:8012A-HSBT104 FCC ID: YH5HSBT104
SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

Report No.:LCS121030113QE

Lewvel {(dBuUW}

Date: 2012-11-02

a0

7o

G0

50

40

30

20

10

o

FCC CLASS-B{OP)

FCC CLASS-B{AVY

Emw.
EITT:
MAM:

Power Ratinog:
Test Mode:

15 2 5 1 2 5

Freqgquency {MHz)

10 20 30

Ins: 4% S 56%

EBlustooth Headset
HS-BET104

AC 120V 60H=

MNormal Operating

Operators Ken
Memo:
Fol: LINE

Freo Reading LisnFac CabLos Measured Limitc Remark

M= dEuw dE

1 o.15 15.29 Q.57 Arreracge

=2 o.15 35.30 .57 ar

3 0.<49 lo.00 a.62 Arreracge

<1 0.49 Z4a. 00 S.62 ap

5 1.4z ll1.0 Q.61 Average

(=) 1.4z Z0.05 2.5 ap

7z Z.15 1z.67 .54 Arreracge

=] Z.16 Z23.68 9.5 QF

=l 2.11 10.66 a.69 Arreracge
io S.11 19.67 S9.69 aF
11 Z21.83 ll.16 a.71 Arvrerage
1z Z1.83 1.1 2.71 ap

Remarks: 1. Measured = Reading + Lisn Factor +Cable Loss.

Z. The emission lewels that are 20d4dE below the official

a0

TO

G0

50

40

30

20

10

o

limit are not reported.

Lewvel {dBuW) Date: 2012-11-02

FCC CLASS-B{QOP})

FCC CLASS-B{AV}

Enw.
EUT:
MAH:

Power Ratindg:
Test Mode:

15 2 5 1 2 5

Frequency {MHz)

10 20 30

In=: Z4a% S 56%

Eluetooth Headseto
HS-ET104

AC 120V s60H=

Mormal Operatirg

Operator: Ken
Memo :
Fol: NEUTEAL

Freo Reading LisnFac CabLos Measured Limit Ower Remark

MH= dABuw AaB dB dABuW dABuW [s15]
1 o.17 15.168 a.85 0.0z Z7.83 S54a.94 —-=Z7.11 Arrerage
2 o.17 Z29.17 2.865 0.0z I5.8584 Sl. 9 —25.10 QF
3 o.50 17.78 S.62 0.0 27 .44 “As.00 —-15.56 Atrerage
<1 o.50 Z5.78 S.62 0.04 F5.44 Se.00 —z0. 56 ar
£ 1.38 1=2.43 2.63 0.os Z22.11 45.00 —=3.89 Anrerage
=] 1.38 21.43 .63 o.0os F1-.11 S6.00 —=24.89 oF
7 Z.03 Q.00 9.63 o.as 18.68 45.00 —-=Z7.3=2 Arnreracge
a Z.03 19.01 9.563 o.os Z8.69 Ss.00 —-27.31 QF
a .21 a.59 a.59 o.a7 19.35 So.00 —Z0.65 Arrerage
10 F.Z21 17.59 2.59 o.a7 Z7.35 s0.00 —32.65 QF
11 19.43 1z.26 2.87 0.1z Z2Z2.25 S0.00 -27.75 Atrerage
1z 19.43 19.26 2.87 0.1z 29.25 s0.00 —Z0.75 ar
Femarks: 1. Measured = Reading + Lisn Factor +Cabhle Loss.

2. The emission lewels that are Z20dE below the official

limit are not reported.

Note: Pre-scan all modes and recorded the worst case results in this report.
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IC:8012A-HSBT104 FCC ID: YH5HSBT104
SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. Report No.:LCS121030113QE

7. ANTENNA REQUIREMENT

7.1 Standard Applicable

According to antenna requirement of §15.203.

An intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device. The use of a permanently
attached antenna or of an antenna that uses a unique coupling to the intentional radiator
shall be considered sufficient to comply with the provisions of this Section. The
manufacturer may design the unit so that a broken antenna can be re-placed by the user,
but the use of a standard antenna jack or electrical connector is prohibited. This
requirement does not apply to carrier current devices or to devices operated under the
provisions of Sections 15.211, 15.213, 15.217, 15.219, or 15.221. Further, this
requirement does not apply to intentional radiators that must be professionally installed,
such as perimeter protection systems and some field disturbance sensors, or to other
intentional radiators which, in accordance with Section 15.31(d), must be measured at the
installation site. However, the installer shall be responsible for ensuring that the proper
antenna is employed so that the limits in this Part are not exceeded.

And according to §15.247(4)(1), system operating in the 2400-2483.5MHz bands that are
used exclusively for fixed, point-to-point operations may employ transmitting antennas
with directional gain greater than 6dBi provided the maximum peak output power of the
intentional radiator is reduced by 1 dB for every 3 dB that the directional gain of the
antenna exceeds 6 dBi.

7.2 Antenna Connected Construction

This EUT uses an integral antenna which is permanently attached on the main PCB (refer
to EUT interior photographs) .
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IC:8012A-HSBT104 FCC ID: YH5HSBT104
SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. Report No.:LCS121030113QE

8. MANUFACTURER/ APPROVAL HOLDER DECLARATION

The following identical model(s):

Belong to the tested device:

Product description : Bluetooth Headset
Model name . HS-BT104
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